Parts Information:
E A LE Compressor 50Itr V-Twin Direct Drive 3hp
Model No: SAC5030VE

Item | Part No. Description Item | Part No. Description
1 SCB655.5B SOCKET CAP BOLT BLACK M6X55 5 SACO0610E.04 ELBOW
2 SAC5030VE.02 SPRING WASHER 6 SAC5030VE.06 CYLINDER HEAD GASKET
3 SAC5030VE2.30 AIR FILTER 7 SAC5030VE.07 VALVE PLATE
4 SA22503.04 CYLINDER HEAD 8 SA22503.08 VALVE

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.
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EALE

Parts Information:
Compressor 50Itr V-Twin Direct Drive 3hp

Model No: SAC5030VE

Item | Part No. Description Item | Part No. Description
9 | SAC5030VE.09 | VALVE GASKET 55 | SAC5030VES5 | RD HEAD S/T SCREW M3XI1
10 | SAC5030VE10 | CYLINDER GASKET 56 | SAC5030VES6 | BOLT (M8*20)
1 | sAcs030VE CYLINDER 57 | SAC5030VE5S7 | CAPACITOR COVER, LOWER
12 | SAC5030VE12 BOLT (M8*25) 58 | SAC5030VE58 | BOLT (M5*40)
13 | SAC5030VE13 SPRING WASHER 59, | SAC5030VE60 | EXHAUST PIPE
14 | SAC5030VE14 | CYLINDER GASKET 60,
61
15 | SAC5030VE15 PISTON RING
62 | SWM5S SPRING WASHER M5 ZINC (SINGLE)
16 | SA2250316 OIL RING
63 | SAC5030VE248 | FAN COVER
17 | SAC5030VE17 PISTON
64 | FWM4S FLAT WASHER M4 SINGLE
18 | SAC5030VE18 PISTON PIN
65 | SAC5030VE.65 | SCREW (ST4.2X15)
19 | sAc5030VE19 CIRCLIP
66,67 | SAC5030VE.66 | UNLOADING PIPE
20 | SAC9606129 CONROD
68 | SAC5030VE.68 | CHECK VALVE
21 | SAC3103BP44 BREATHER
69 | SAC5020E.69 HANDLE GRIP
22,23 | SA2225-V3.27 OIL SIGHT GLASS RING
70 | SAC5030VE70 | TANK 50ltr
24 | SAC5030VE24 | CRANKCASE COVER BOLT (M6+16)
71 | snios STEEL NUT M10 ZINC DIN934(SINGLE)
25 | SA22503.25 FRONT CAP
72 | SAC5030VE72 | SPRING WASHER
26 | SAC5030VE26 | RUBBER GASKET
73 | SAC5030VE73 | WHEELFIXED (150x13x34)
27 | sAcs030vE27 | CRANK
74 | SAC5030VE74 | WHEEL SHAFT (c/w NUT & WASHER)
28 | SAC5030VE28 | BOLT (M8*35)
75 | SAC5030VE.75 | DRAIN VALVE 1/4'BSP MALE
29 | SA22503.29 CRANKCASE
76 | SAC5030VE76 | TANK PLUG
30 | SAC5030VE.30 | BOLT (M8*20)
77 | ss830s HEX HEAD SET SCREW M8x30mm SINGLE
31 | SAC5030VE.31 WASHER
78 | SAC5030VE78 | FooT
32 | SAC5030VE32 | FELT WASHER
79 | SAC5030VE79 | BALL VALVE 1/4'BSP MALE X2
33 | SAC5030VE.33 | SHAFT SEAL
80 | SAC5030VE.80 | REGULATOR
34 | B/6205-2RS BEARING 6205-2RS
81 | SAC5020E.61 GAUGE 200psi, 40mm OD, REAR MOUNTING
35 | SAC5030VE35 | KEY
82 | SAC5030VE82 | UNION 1/4'BSP MALE X2 L;28mm
36 | SAC5030VE.36 | ROTOR
83 | SAC5030VE.83 | PRESSURE SWITCH 15Amp 12Bar 175Psi
37 | SN8S STEEL NUT M8 ZINC DIN934 (SINGLE)
84 | SACO10E55 PRESSURE GAUGE (d.50),0-200psi,rear fitt
38 | FWM8S FLAT WASHER M8 SINGLE
85 | SAC5030VE.85 | SAFETY VALVE 1/4"BSP MALE 12bar
39 | SAC5030VE.39 | BOLT (M8*25)
86 | SA22503.86 CONNECTOR
40,42 | SAC5030VE40 | STATOR
87 | SAC5030VE87 | NUT
41 | B/6205-2RS BEARING 6205-2RS
88 | SAC5030VE.88 | WASHER
43 | SAC5030VE43 | FAN PLATE
89 | SAC5030VE.89 | POWER CORD
44 | SAC5030VE251 | FAN
90 | SAC5030VE90 | MOTOR LEAD CORD
45 | SAC5030VE45 | FAN RING
91 | sAc5030VE1 CABLE CONNECTOR (U)
46 | SAC5030VE46 | COLLET
92 | SAC5030VE92 | CABLE CONNECTOR (0)
47 | SAC5030VE47 | MANIFOLD
93 | SAC5030VE93 | COVER
48 | SAC5030VE.48 | RELEASE VALVE
— | SAC5030VE229C | PLASTIC CYLINDER HEAD COVER (NOT
49 | sA22503.49 NUT M16*1.5
SHOWN)
50 | SAC5030VE50 | CAPACITOR COVER, UPPER 94 | SAC5030VE.94 | RD HEAD S/T SCREW M4Xi2
*
51 | SAC5030VE.51 BOLT (M6*45) o5 | SACS030VES5 | BOLT (V4'8)
52 | SA22503.52 PIPE 150MM LONG (INCLUDES NUTS) 9 | SAc5030vE9s | TRIP SWITCH NUT
53 | SACS030VE53 | CONNECTION PIPE (SHORT) 97 | SAC7386730000 | THERMAL PROTECTION
54 | SAC5030VE.54 | CAPACITOR 90uf CBB60 450v 50/60hz 100x50 [ SACS030VEP PUMP COMPLETE (NOT SHOWN)
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